TUV Rheinland Nederland B.V.

Return address: P.O. box 337, 7500 AH Enschede, The Netherlands

Zeno-Protect B.V.
Att.: Mr. P. de Jong
P.O. Box 101

1520 AC
WORMERVEER
The Netherlands

Report

Project number : T11-33456

Report number : T11.33456.01br

Received:

A sample floor covering, entrance mat, marked as: “Protect Excellence”, col no. 604,

TUV sample reference: MT11-33456.01.

Request:

Classification of burning behaviour according to EN 13501-1:2007.

Test method:

Identification parameters : EN 1307:2008.
Ignitability (direct impingement of flame) :ISO 11925-2:2010.
Reaction to fire (radiant panel) :1SO 9239-1:2010.
Results:

See page two up to and including three.

Appendix:
See page four up to and including eleven.
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TEST RESULTS

> Identification parameters EN 1307:2008

: Tufted

: Cut pile

: Total effect

: Vinyl backing (synthetic)
: 100% PA*

: 4260

Type of manufacture

Type of pile

Type of use surface

Type of secondary backing
Pile Fibre

Total mass per unit area g/m”
Effective pile mass, g/m’
Total thickness, mm
Thickness of the pile, mm
Pile density, g/em’

Gauge (Q), inch
Stitches/10 cm

Number of tufts/m”

* = manufacturer's declaration

: 820
1 9.7
1 6.5

: 0,127

: 5/32
§37.0

: 92990

» Ignitability ISO 11925-2:2010

Date of testing
Conditioning time, climate
Description of substrate

: 06-09-2011
4 days,23+2°Cand 50+ 5%
: 6 mm. Fibre cement board, 1800 kg/m3.

Flame application : Surface.

Application time : 15 seconds.
Direction: Lengthwise Across
Total burning time'(15 s) 15 15 15 15 15 15
Flame tip reaches 150 mm

no no no no no no

(s)
Extent of damaged area, 76 85 7 78 75 80
length (mm)
Extent of damaged area,
weidthi fato) 12 12 12 13 13 14
Material melts (yes/no) yes yes yes yes yes yes
Shrinks away2 (yes/no) no no no no no no
Glowing3(sec) no no no no no no
Flaming debris (yes/no) no no no no no no
Ignition of filter paper - - . i - o
(yes/no)

1 Inclusive a flame application time of 15 or 30 seconds with surface or edge impingement

2 Shrinks away from flame without being ignited

3 The time at which it occurs and its duration
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Date
TEST RESULTS - follow-up et
Project number
»  Radiant Panel test ISO 9239-1:2010 T11-33456
Date of testing : 06-09-2011 Report number
Conditioning time, climate : 4 days,23+2°Cand 50+ 5% T11.33456.01br
Description of substrate : Fibre cement board, 61 mm ,1800+200 kg/m’ )
Article
conforming to EN 13238 LR T -
Sampling procedure : by contractor.
Description of cleaning used  : none. Page
Fixing method : loose laid. ana
Test Flame HF-30 Peak light Smoke
specimen, spread attenuation production
orientation (cm) (kW/m?) (%) (%.min)
1, - 43.0 4.9 62.6 520
2,1 43.0 4.9 49.2 531
3, 1 43.0 49 55.1 528
4, 1 43.0 4.9 50.9 507
Mean 43.0 4.9 51.7 522

Remarks: no flashing, transitory- or sustained flaming,
* specimen extinguished naturally

CONCLUSION

According to EN 13501-1:2007 the tested sample of the aforementioned quality
Protect Excellence meets the requirements of Class Cy - s1.

Statement

The test results relate to the behaviour of the test specimens of the examined product
under the particular conditions of the test; they are not intended to be the sole criterion
for assessing the potential fire hazard of the product in use.

The validity of this report will expire five years after its issue or directly after
alterations or modifications of the examined product (combination)(s) and/or the
criteria. This report shall not be reproduced except in full, without the written
approval of the testing laboratory. -

Visa: //; -G,
Mr. H. Fokkenrood '

All rights reserved.

No part of this report may be reproduced, provided to and/or examined by third parties, and/or published by print,
photoprint, microfilm, in electronic form or any other means without the explicit previous writien consent of TUV
Rheinland Nederland B.V.

In case this report was drafted within the context of an assignment to TUV Rheinland Nederland B.V., the rights and
obligations of contracting parties are subject to the General Terms & Conditions for Advisory, Research and
Certification assignments to TUV Rheinland Nederland B.V. and/or the relevant agreement concluded between the
contracting parties. © 2010 TUV Rheinland Nederland B.V.



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Report produced with the Fue Testing Technology FRPSof software

Flooring Radiant Panel Single Specimen Report

Stundard
Laboratory
Sponsor
Date of test

Specimen description
Test name
File name
Test number in series

Flux ealibration file name

Thickness (mm)
Density (kg/m?)

Test duration

Substrate used?
Substrate

Fixing methad
Conditioned?
Conditioning temp. (°C)
Conditioning R (%)

Test Results

Time to ignition

Time to flameout
Extent of burning (mm)

Critical flux at extinguishment (kW/m*)

HEF-10 (KW/m?)
HF-20 (kW/m“)
HF-30 (kW/m*)

: EN ISO 9239-1:2002

: TUV Rheintand Nederland B.V.

: Zeno Protect . '1'11-33456 - vuilinloopmat Cocos Exellunce
: Sep. (46 2011

: MT11-33456.01

: Cross Prad #1

: DAFRPFILES T 1080003.C8V
o4

CCAFRPSOFDCALIBWFLXTI0N3.CSV

30 minutes (1800 8)
Vel

- Calcium silicaie

: none

Yes

i

050

: 2 minutes 03 scconds (123 s)
: Not recorded

430

: N/A (no flameout)

1 8.43

b3

1 4.85

Flame spread at 100 minutes (mim)
Flame spread at 20 minutes (mm)
Flame spread at 30 minutes (mm)
Peak light attennation (%)

Time to peak light attenuation
Total integrated smoke (%.min)
Potential classification

Smoke production classification

1 230

3540

430

16258

8 minutes 38 scconds (518 5)
152042

: C(fh

15

These results relate only o the hehaviour of the specimens of the product under the particular conditions of the test: they
are nol intended to be the sole eriterion for assessing the potential lire hazard of the product in use.
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APPENDIX I: Flooring Radiant Panel Single Specimen Report OD;tfo .

Project number
T11-33456

Keport produced wiith the Fire Tesung Technology FRPSo sofiware page 2 Report number
T11.33456.01br

Smoke Graph

Article
100 Protect Excellence
Page
80 5/11

60

Transmission/Attenuation (%)
=y
o

0 5 10 15 20 25 30
Time (min}

Test name : Cross Prod #1
File name  : DAFRPFILESUT1090003.CSV

Rake Results

Pusition (nmm) Time (8) Flux (kWsm?) Osb (M3 m?)  Position (mm) Time (8) Flux (KW/m?) Osb (MI/m?)

] 308 11.4 3:227 S 3.7

110 393 10.6 3875 S61) 3

160 461 9.4 4.159 ain 28

210 557 4.0 4.479 Hioll - 2.1

260 683 Ko 4.878 TH) 1.8 -

310 1001 7.1 6,118 76l) 1.iv

R 1284 ol 6.649 810 1.4

410 1653 i 7.187 860 12

460 4.3 iy 1.0
Comments

Specimen was extinguished manually alter end of test.

These resuiis relate only 1o the behaviour of the specimens of the product under the particutar conditions of the st they
are not intended W be the sole criterion for assessing the potential fire hazard of the product in nse



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Report produced with the Fire Testing Techaology FRPSolt sotiware

Flooring Radiant Panel Single Specimen Report

Standard - EN [SO 9239-1:2002

Labuoralory

- TOV Rheinland Nederland B.V.

Sponsor :Zeno Protect - T11-33456 - vuilinloopmat Cocos Excllance

Date of test

Specimen description
Test name : Prod #1
File name
Test number in series 14

Flux calibration tile name

Thickness (mm)
Density (kg/m?)

Test duration

2 Sep. 06 2011

s MT11-33456.01

s DAFRPFILESVTT0G0002.CSV

L CAFRPSOFTMCALIBWFLXTI003.05V

: 30 minutes (1800 5)

Substrate used? s Yes

Subslirate : Caleium silicate
Fixing method s none
Conditioned? c¥es
Conditioning temp. (°C) ~ :23
Conditioning RH (%) 50

Test Results

Time to ignilion

Time o [Tameout

Extent of burning (mm})

Critical flux at extinguishment (KW/m?)
HF-10 (kW/m?)

HF-20 (kW/m?)

HE-30 (kW/m?)

Flame spread at 10 minutes (mm)
Flame spread at 20 minutes (mm)
Flame spread at 30 minutes (mm)
Peak light attenuation (%)

Time to peak light altenuation
Totul integrated smoke (%.min)
Potential classitication

Smoke production classification

2 minules 05 seconds (125 5)
: Nol recorded

430

: N/A (no flameout)

843

(031

2483

: 240

350

1430

- 4917

8 minutes 31 seconds (311 8)
153125

: €y

£ |

These resulis relate only to the behavious of the specimens of the product under the patticular conditions of the stz they
are not intended 10 he the sole criterion Tor assessing the patential fire hazard of the product in wse.
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repor: produced with the Fire Testing Technology FRIPSolL software

100

80

Transmission/Attenuation (%)

T'est name
File name

60

40

: Prod #1

Smoke Graph

%

15
Time (min)

s DAFRPEFILESYH090002.CSV

Rake Results

20 25 30

Position (mm) Time {8) Flux (kWim?) Qsb (MI/m?) - Position (mm) Time (s} Flux (kW/m“) OQsb (MIim))

G

110
164
210
260
310
360
410
460

Comunents

Specimen was extinguished manually after end of test.

292
3n7
448
551

687
910
1267
1611

114
10.6
CRY]
9.0
3.0

3.090
3019
4041
4.431
4.892
5.559
6.5601
7.005

510
60
hltl
664
71
760
S10
hisll}
aln

37 -
0 -

P D s

e Y

[ATN

These results relate only to the bebavour of e spectnens of the product under the particuiar conditions of the (o8 they
are not imiended 1o be the sole crtenion fon assessing the poetential fire hazard of the product i use,

page 2
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Report produced wirh the Fire Tesing Techuology FRPSoltsofiwan:

Flooring Radiant Panel Single Specimen Report

APPENDIX I: Flooring Radiant Panel Single Specimen Report

Standard : EN [SO 9239-1:2002

Laboratory
Date of lest
Specimen description

File name
Test number in series 14

Flux calibration file name

Thickness (mm)
Densily (kg/m?)

Test duration

Substrate used? “Yes
Substrate

Fixing method ; none
Conditioned? s Yes
Conditioning temp. (°C) 123
Canditioning RIT (%) - 50

Test Results

Time Lo ignition

Time to [lameout
Cxtent of burning (mm}

Critical flux at extinguishment (KW/m?)

HE- 10 (xW/m?)

HE-20 (kW/m?)

1P-30 (KW/m?)

Flame spread at 1) minutes (mm)
Flame spread at 20 minutes (nm)
Flame spread at 30 minutes (mm)
Peuk light allenuation (%)

Time to peak light attenuation
Total inlegrated smoke (%.min)
Potential classification

Smoke production classification

These results relate only 1o the behaviour of the specimens of the product under the particular conditivns of the test, they

: TUV Rheinland Nederland B.V.
Sponsar Zeno Protect - T11-33436 - vuilinloopmal Cocos Excllance
: Sep. 06 2011

: MT11-33456.01
Test name : Prod #2
S DAFRPFILESVIT000004.CSV

: CAFRPSOFTVWCALIBWFLX 1 H03.CSV

230 minutes (1800 s)

: Calcium silicate

- 2 minutes 04 secconds (124 )
: Not recorded

+ 430

s NJA (no {lameout)

1 8.43

1 6.31

1 4.85

: 240

: 350

- 430

:55.05

: 8 minutes 09 scconds (48Y 5)
£ 528.39

1 {1
HEY |

are nol inlended to be the sale criterion for assessing the potential Five hazard ol the product in use,
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APPENDIX I: Flooring Radiant Panel Single Specimen Report 5_;“190 il

Project number

T11-33456
Report produced with the Fire Testmg Technology FRESO sultware page 2 Report number
T11.33456.01br
Smoke Graph Article
100 Protect Excellence
Page

- 80 9/11
e
c
=]
5 60
=]
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@ !
g
= 40
{=]
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2
E 20
s
&
= A

0

o 5 10 15 20 25 30

Time (min)

Test name ; Prod #2
File name : DAFRPFILESY11090004.CSV

Rake Results

Position (um) Time (s) Flux (kW/m®) Qsb (MJ/m3)  Position (mm) Time (s) Flux (kW/m?) Qsh (MJ/m™)

ol) 282 114 2.984 510 - 3

1o 371 10.6 3,658 360 - 3.0

160 430 9.9 3.879 610 2.3

21 547 9.0 4.308 H00 2.1 -
260 603 8.0 4.949 71 1.5 -
310 1017 7.1 6.213 760 1.6 -
360 1306 6.1 6,762 s 1.4

410 1606 5.2 6,083 s60 1.2

460 - 4.3 - 910 1.0

Comments

Specimen was extinguished manually after end ol test,

These resulls relate only fo the behaviour of the specimens of the product under the particular conditions of the test: they
are not intended to be the sole criterion for assessing the potential Hire hazard of the product in use.



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Report produced with the Fiie Testing, Technolopy FRESof softvie

Flooring Radiant Panel Single Specimen Report

Standard
[aboratory
Sponsor
Date of test

Specimen deseription
Test name
File name
Test number in serics

Flux calibration file name

Thickness (mm)
Density (kg/m*)

Test duration

Substrale used?
Substrate

Fixing method
Conditioned?
Condilioning temp. (°C)
Conditioning RH (%)

Test Results
Time to ignition
Time Lo {Tamcout

: EN IS0 9239-1:2002

- TUV Rheinland Nederland B.V.

: Zeno Protect - T11-33456 - vuilinloopmat Cocos Exellance
: Sep. 006 2011

: MT11-33456.01

: Prod #3
: DAFRPFILESVI1090005.CSY
HE

s CAFRPSOFTVCALIBAFLX11003.C8V

130 minutes (1800 s)
: Yos

: Caleium silicate
:none

: Yes

123

130

+ 2 minutes 06 seconds (126 5)
: Not recorded

Extent of burning (mm) 430

Critical flux at extinguishment (KkW/m-) s N/A (no flameout)
HF-10 (kW/m") : 8.63

HEF-20 (kW/m-) 16,11

HF-30 (kW/m?) 1485

Flame spread at 1() minutes (mm) 1230

Flame spread at 20 minutes (mm) 1360

Flame spread at 30 minutes (mm) 1430

Peak light attenuation (%) 1 50.89

Time to peak light attenuation : 9 minutes 48 seconds (588 8)
Total integrated smoke (92.min) 1 5006.53

Potential classification = Cifh

Smoke production classification 51

These results relate only 1o the behaviour of the specimens of the product under the particular conditons of the fwests they
are not intended 10 be the sole criterion for assessing the petential tire hazard of the product in use.
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APPENDIX I: Flooring Radiant Panel Single Specimen Report 0D7a-tro-2011

Project number
T11-33456

Repost produced with the Fire Testing Technoloay FRISof saftware meet Report number
T11.33456.01br
Smoke Graph
p Article
100 Protect Excellence
Page
1111

oo}
[=]

Transmission/Attenuation (%)
N 5
o =]

fo23
(=]

0 3 10 15 20 25 30
Time (min)

Test name : Prod #3
File name @ DAFRPEFILESU HIO005.C85V

Rake Results

Position (mm) Time (s) Flux (kW/m?) Osh (MEm?) Position (mm} Time (2) Flux (kW= Osh (M1ime}

o) 208 114 3.153 310 - 3.7 -
110 3us Lo 3.895 560 - 3.0 -
160 488 9.9 4.402 610 - 2.8

210 556 9.0 4.471 60} - 2.1 -
266) 670 KU 4.771 710 - 1.8 -
34 041 7.1 5.749 760 - 1.6 -
360 1200 6.1 6.214 810 - 1.4 -
410 1529 52 H.048 860 - }:2 -
460 - 4.3 - g0 - 1.0

Comments

Specimen was extinguished manually after end of test.

These tesults relate unly W the behaviour of the speeimens of the product under the particular conditions of the s they
are not intended to be the sole eriterion Lor assessing the potentrl Hire havard of the product in ose.



